GLCBAL

BS 2903



H #

contents
HLEAE 7 FRAME & MISCELLANEOUS COVER COMPONENTS sorserssssmrssmmmmmmmusnmnnnrinnsaeraannnr]
8 FFEE 4 NEEDLE BAR COMPONENTS rrrvsrssrsavsimmmmmn s aas vrraan aaa s sr i e ta s nn 108 5
FEMI4R #8405 274> PRESSER LIFTER COMPONENTS sorsessoserssussnsunnmronaranssnssssensgamnasasass 7
IR ATHEE S WIPER MECHANISM COMPONERTS srreersmtssnmmimsmmranssramstasssrinrsrrrssrnsenires 1]
ERIM AR TENSION RELEASE & THREAD COMPONENTS - -csraremirmissiismiras e iimnsaraaranars 12
TENSION RELEASE & THREAD TENSTON MECHANTSM COMPOMENTS
9, HEaEEMEX S FEED MECHANISH COMPONENTS serseseasrsarsarsssssmiasaresrnmmasnmnnremanna]f
PO, &%k 204> BOBBIN WINDER COMPONENTS rersrsesssrsmimmammmmrmmamane revrmrsnrassassisa s nrnnmnves i7
11, Z2AF 2R 4y SAFETY PLATE COMPONENTS  reverrersssrsansiresimmtamtimmmnn s cnnys sannmn ra ymmys sas 18
12, IS4 LUBRICATION COMPONENTS »errersrtsutamtarrmmareriinnsrarrmrrms i sensanasensesnnsnnrn s |
13. EE‘{H#SEHS{}R CABLE COMPONENTS ----orcvcrermrinirresinararrsss s iircisas bemmmmtcssnimmiasntas 9]
16. FBFHEL4 OPTION COMPONENTS  -rrrrrsrarsrsransssscitomsammmamsnbonssesammsarrnsseanesmsnnsrsmneea3f
17' GEAZI0RD ?E:‘E%ﬁfﬁnﬂ ........................................................................... at
GE32308D COMPUTER-CONTROLLED HIGH SPEED BUTTON SEWING MACHINE
18, M Zh R MR 02 PNEUMATIC PRESSER LIFTER COMPONENTS--«esersnmssnmmmmmnnsrannanina33
GDE2308D-TO1 ELECTRONIC BARTACKING MACHINE FOR BAGS' BELT (RECTANGULAR PATTERN)
20. GD2Z3I0SD-TOZ AT P B BB B AL v rvsversmsmmrmmrmmmrn s e s s na s ren erenee 36
GDZZ3080-T02 ELECTRONIC BARTACKING MACHINE FOR UMBREILA TOP {CIRCULAR PATTERN}
CDZ2208D-T03 ELECTRONIC BARTACKING MACHINE (SQUARE PATTERN)
22 GD223080-TO4 %ﬁﬁﬁ,ﬁ‘ﬂ %ﬁﬂﬂlﬁﬁl ............................................................... a8
(D22308D-T04 ELECTRONIC BARTACKING WACHINE (DECORATIVE PATTERN)
GD223080-TOS ELECTRONIC BARTACKING MACHINE FOR ELASTRIC MATS (CIRCULAR FATTERN)
24, GD223080-T06 3§ 1EIR G5 T B B HNIETHL-------r+rvrvesearsmrsmramamnmnasssssss ey smvavsnssessamsnss a1
GDZZ308D-TG6 ELECTRONIC BARTACKING MACHINE FOR STITCHED EYELETS
25, GD22308D-TOH7 o4 # X B BE AN B verrorermmr svrsrnsara et s e s r a s s v ee 4
GD22308D-TOT ELECTRONIC BARTACKING MACHINE FOR SAFETY BELTS

SOF B e i OGR Rpa e

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



FRAME & MISCELLANEQUS COVER COMPONENTS

1. ¥ER o

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



Fe | B 8 2L # £ % Dascription R
1 0%.01-2 & FACE PACKING 1
2 | DA.O1-1 o FACE PLATE ASM. 1
3 | FI6s ggsmlﬂsq % 40 % 107 * 2.5} SCREW 11/64 x 40 L~10 2
4 | DE13-1 - RURHRER PLUG D=12.4 L=4 &
5 D4.13-15 o RUBBER PLUG 3
& | D2go1I9 Bialrdh RED COVER PACKING A 1
7 D8.01-3 ot fiak: ] BALANCE COVER 1
B FI&5 ﬂgSM‘:‘Uﬁd 14D THx 2.5 SCREW 9/64 x40 L=7 2
9 0280110 HEEA RED COVER A 1
10 | FIg? HETSM11,/64 x 40 % 6(7.8 x 1.5 SCREW 11/64 x40 L=6 5
11 | D2g801032 Nk TOP COVER 1
| FIg7 BETSM15/64 x 28 x 12(10 = 4) SCREW 15/64 x 28 L=12 6
13 | D2go117 Eﬁﬁ HINGE STUD 2
14 | FI%0 gsmua * 40 = 4(1) SCREW 11/64 %40 1smd4 2
15 | D2§0116 EFEL A HINGE RUBBER 2
16 | D2E011# et BED HINGE 2
17 | GBS&5-85 £TM6 = 80 HEXAGONAL-HOLE BOLT M& L=80 [ 5
18 | GRRS-85 M5 WASHER § 5
19 | GRE17O-85 W Ms NUT Mé 6

20 e REY SAFETY COVER ASM 1
21 | FI6S TS 64 > 40 % 15{10 x 1) SCREW 11/64 x 40 Lm=15 {4)
22 | D230104G Fal SAFETY COVER (1
23 | D280105 b STOPPER (4)
74 | DE01-32 B brie GROUND MARK |
25 | D230107 h‘ﬁ SAFETY LABEL 1
26 | D230705 THREAD GUIDE NO.1 1
27 | FI&7 ﬂsmsfm » 28 x 10 x 4} SCREW 15/64 = 28 L~7 2
28 | DR.05-22 THREAD GUIDE PLATE 1
29 | D2301038 RUBEER FLUG 1
30 | D2.13-2% RUBBER FLUG 1
31 | FI6170 smfﬁ-v. x 4006 % 3) NUT 8/64 x 40 2
32 | DE.N5-23 ARM THREAD GIJIDE B 1
33 | EX6T smnfﬁ am x 77 = 2.8) SCREW 11/64 %40 1a7 1
34 | D2.05-2 ﬂ L-SHAPED THERAD GUIDE A 1
25 | D8.13-12 RUBEER PLUG 1
36 | Deos-1 THREAD GUIDE 1
37 | De.os—24 ua} ARM THREAD GUIDE A 1
g | FI6T §M9/64 * 40 % 6(7 = 2.8) SCREW 9/64 x 40 Le=§ 1
19 | D280112 B BED} COVER B 1
40 | bazolos B BED COVER PACKING b 1
41 S OIL PAN ASM 1
42 | D280109 (i OIL PAN {1
43 | FZ3319-85 gl OIL WICK {0
44 | D8.01-33 gmﬁ FRAME SUPPORT RUBBER 2
45 | GB100-86 AMET4 * 30 SCREW D=4 L=30 2
46 | D280112 I3 AT FRAME SUPPORT BAR ASM 1
47 | D4.13-5 T+ OIL WICK HOLDER 1
4% | D2201200 B RS MOTOR COVER 1
49 | GB&T HETM4 % 10 SCREW M4 L=10 4

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com




2. FHERST

MAIN SHAFT COMPONENTS

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



) OB 0B F B £ K Description: S5
AEERE e TRy e SeTSCRE 1
: 1
3 GB875%-86 B4 = 14 SPRING FPIN 4 x 14 1
4 | D2B0205 Eﬁﬁg PULLEY SHAFT 1
s | D28G220 Ha CUSHION 1
6 | D230204 FRER SPRING i
7 5100202 FEHEE HAND PIILLEY GEAR 1
8 GRT74 PRETMS = 4 SCREW M x4 2
o |t |EREE L el
11 | BIsO WAETSM1/4 < 40 % 6 SCREW 1/42 40 Lm=g 3
12 | FI70 gsms;m x 28 % 14{9 x 5.8 x 5} | SCREW 15/64 = 28 Lal4 1
13 | D8.02~3 # #h ¥ COUNTER WEIGHT 1
14 | FI29.1 g SM1/4 x 40 % 12(5 x 4} SCREW 1/4 x 40 L=12 1
15 | D28D207 LIE MAIN SHAFT FRONT BUSHING 1
16 | D28D20B ﬁﬂﬁﬁmﬂm BOBBIN WINDER DRIVING WHEEL 1
17 | GR74 Méx§ SCREW MFE % § 7
12 | 5100202 : K HAND FULLEY GEAR 1
19 | GBT4 M5x 35 SCREW M5x35 2
20 ( D2g0211 ES Lk MAIN SHAFT CENTER WHEEL 1
P3| Di:ﬂ%lzzm %% THRUEéT COLLAR ASM }
22 | D28A MAIN SHAFT
%3 6302 NR.ZZ %Nﬁmi UFPER SHAFT REAR BRARING 1
25 | GBEO-85 WEME=§ SCREW M§ L=f )
2 | D300212 MAIN SHAFT COUPLING 1
27 | D300211 % &ggﬂ MAIN MOTOR COUPLING 1
& | GRYO~&5 WETME = 16 SCREW M L=18 1
29 | FI§7 g SM11/64 x 40 x 14(7 » 2.8) SCREW 11/64 x 40 L~14 4
30 | D230221 Bl MOTCR BASE )
31 | GB7D WM %15 SCREW M5 L~15 1
32 | W 400W MAIN MOTOR 1

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com




3. §HFERS
NEEDLE BAR COMPONENTS

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



[ 3-SR 1 . # £ Description i d
1 | FI6s WETSM15/64 x28 x 11{(T.5% 3) SCREW 15/64 x 28 L»11 1
2 | DB.15-2 m&gﬁ BALANCE CRANKE PIN i
3 SRPATTRE T LINK BALANCE ASM, 1
§ | D8.15-8 ﬁag THREAD TAKE-UP LEVER 1
$ | D8.153 HREF THREAD TAKE-UP CRANK 1
g g?ia;g-aﬁ mﬂmim%&umua NE:EDII:E gg%ﬂgm .}
$ | D8.15-11 ggﬁgﬁ NEEDLE BAR CRANK ROD i
g D.815-10 pod1 ] LEFT SCREW i

10 | D815-12 8 SQUARE BLOCE 1
11 | D8.15-1 ¥ 3L NEEDLE ROD METAL 1
12 NEEDLE BAR CONNECTING ASM. ik
13 | D8.15-5 ﬂ: gg NEEDLE BAR CLAMP 1
14 | ¥i65 - smf % 40 x 66 % 2,5) SCREW 9/64 x40 La§ 1
15 | D8.15-4 & NEEDLE BAR bk
16 | D8.15-1 3 NEEDLE ROD LOWER METAL 1
1T | D280301 ﬂ: Ea NEEDLE BAR THREAD GUIDE 1
18 | Fi6% sm.«*sz x 56 % 4,5@3,9) SCREW 3/31x56 L=4.% 1
19 | GR5246-86 é #ADKS081110 NEEDLE DRIVING LEVER BEARING | 1
20 | FI65 $1SM1/8 x 44 » 3(5 x 1.5) SCREW 1/8x 44 L~3 1
21 | DPx35 netH1an, 16#) NEEDLE DP x 5(14#,16#) 1

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com _




4. REMR IR
PRESSER LIFTER COMPONENTS

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



RS M = 2 & & % Description TR
1 D2804110 FEE L R eh R 4 PRESSER LIFTING SOLENOID ASM. | 1
2 | D280420 % PIN 2
3 | FI6S ﬁﬂsmsm x 28 = 14{10 % 4) SCREW 15/64 % 28 L=14 4

19 e MAGNET PIN 1
BEEE ASh 1
5 3

PRESSER SOLENOID LINE 1
'ﬁ: Eigqu %ﬁ%%%ﬁ SENSOR IWSTALLING PLATE 1
B | FIs? BETSM11/64 x 40 % 7.8(8 » 2,2) SCREW SM11/64 x40 L=7.2 1
9 | Gra1s M3 x 10 SCREW M3 x 10 1
10 | GBES9 %ma WASHER 1
; 3 WASHER 1
S o |07 s i
13 | D280404
14 | D8.22-5 gggg SERING %
15 | D2so41 SPRING SLISPENSION
SM15/64 » 28 x 8(3) SCREW 15/64 %28 L~8 2
ig EJzaaﬂmu ﬁ 'f LIFTING LINK D 1
18 | D280403 gﬁmﬁuﬁ IS’EESSER SENSOR SLIT i
%g fﬁlsu.iii%u SHAFT BLOCK SHAFT i
D794 W=10 THRUST COLLAR ASM. D=7.94 W=10| 2
1% ?}633413 Shﬁlfﬁnmkﬂﬁxlﬂ SCREW 11/64 %40 Lm5 4
23 1 D280405 n-a H+3.4 HINGE SCREW D=8 H=34 4
2% | D2gp41s ﬂ-% LIFTING LINE. C %
25 | D280408 PRESSER LIFTING SHAFT
26 | D8.07-10 D=7.94 H=f HINGE SCREW D-1.94 H=§ 1
27 | D230407 E ARM 1
28 | GR70-85 5% 138 SCREW Mé L=l 1
B | Sne | ik LovERIG roct :
0 | D
5.07-9 HINGE SCREW D=1) H=4 3
gi 1-]?15110 aﬁsms;’m x28(9 2 %) ETDJT 15/64 = {2}3 i
13 | D3.0d4-8 NNECTING ARM
4 | I u SM15/64 % 28 » 16.5(3.8 x 5.8 x 5) | SCREW 15,/64 x 28 L-16.5_ 1
35 | DR.04-18 [ HINGE SCREW D=6.15 H=31.% 1

17 LIFTING LINK B 1
;g E%gﬂls ﬁ g LIFTING LINK A 1
15 | D230416 TRE OIL PUMP SUPPORT 1
39 | D2804210 R A RUBBER BUSH 1
40 | FI5 E SM11/64 x 40 6(8 % 1.3) SCREW 11/64 x40 1= 1

41 | Daao4zz iR STOR LEVER 1

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com




5. TERS
SHUTTLE DRIVER SHAFT COMPONENTS

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



g 3 B £ # 2 ¥ Description i1
1 280511 E.Mf BOBBIN CASE ASMJIRACING FREVENT! | 1
2 | D28051S it BOBEBIN 1
3| DIEOSG2 HEEE L INNER HOOK PRESSER ASM. 1

Y01.08-24 gg GUIDE PIN L))
4 | BIB1S-280-000 INNER HOOK 1
3 SLEH DRIVER ASM. 1
& 0E.14-3 ¥ SHUTTLE DRIVER ()
7 FIH0 ﬂ SM3/16% 2B% 12(71.5%4) SCREW 3/16 % 28 L=12 {0
8 GBES M2 5% ) SCREW M2.5%1 2
M 5100411 M PR AT R SHUTTLE UPPER SPRING 1
10 | GBS846-86 ¥ DKS31110 BEARING k|
11 R SHUTTLE ASM. 1
12 | DE.14-4 T SHUTTLE NEEDLE QUTER PING (1
13 | D8.14-5 & WASHER (1)
14 | D2805100 14 m# DWNER HOOT FRESSER ASM. (0
15 | sioosod ﬁc SHUTTLE {1y
16 | D2BG509 [ INNER HOOK PRESSER SPRING {2)
17 | GBE96-36 H-RING 3 £2)
18 | F165 5M15f-:‘i4 x 28 x ;1 (8 = 5 SCREW 15/64 x28 L=115 1
19 | D8.14-15 SHUTTLE RACE ADJUSTING SHAFT | 1
0| E16S SMllfﬁd x40 x 5(8.2 x 1.4) SCREW 11/64 x40 Laj 1
21 | D2805070 CRANK RO ASM. 1
[12305071 CRANK ROD {1)
2805072 g ROD COVER (1)
2 | Flés HETEM11/54 « 40 = 10.5(6.5 x 3.2) SCREW 11/64 x40 L=I105 ]
23 | 5100515 HINGE SCREW D=3 H=10.2 i
24 | DB.14-% BE# THRUST COLLAR ASM. D=§ W8 2
35 | FIgO SM11/64 x40 = 4 SCREW 11/84 x 40 L=y &
3% | D8.14-9 B LOWER SHAFT REAR MATAL 1
37 | D8.14-19 LOWER SHAFT THRUST WASHER 1
28 THa & LOWER SHAFT GEAR A ASM. )
380504 1:@ SHUTTLE DRIVER SHFT (1)
5100508 L GEAR {1)
GB11i7 3 x 16 PIN {0
GBT4 BETMS x 4 SCREW MS x4 {1)
29 | D280512 =t | THRIIST COLLAR 1
M | GBS0 W RIME % 0,75 NUT M6 =0.75 1
it | 5100514 i OSCILLATOR 1
12 | D230514 -] WASHER 1
53 | Fiso WETSM15/64 = 28 = B(3) SCREW 15/64 <28 L=§ )
34 | D2BOS06 st 60608 DICILLATING ECCENTRIC SHAFT 1
35 | GBE9S-B6 - E] E-RING 9 1
36 | D280S0R J5 P THRUST COLLAR ASM. D~12 W=10 1
37 | PISO BRETSM1 /4240 % 6 SCREW 1/4 x 4 L5 2
18 | DR.I14-1.1 RESEH CYLINDER ASM. CAP 1
19 | GB119-86 {482 = 10 HOOKE COVER PRESSER SPRING PIN | 1
40 | D%.14-18 b} HOOEK COVER PRESSER SPRING A 1
41 | D%.14-17 L) (B) HOOK COVER PRESSER SPRING B 1
42 | FIss BETEMIL 64 x 40 % 11{10 = 3) SCREW 11/64 x40 Te=11 1

10

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com




6. #& BRITHBST

WIPER MECHANISM COMPONENTS

G

- B § T # £ ¥ Description i
1 Dg.04-3 N Of), SHIELD CAP 1
2? OBE94.1-86 Hims RETAINING RING 5 - i
3 Di.04-1 EEE WIFER mmmﬁ PLA :
4 DIBO6M HETE WIPER BASE - :

5 DE.04-14 [ 13} WIFER CONNBCIIN
6 DA.04-5.2 - Fs Fibag kg WIPER CONNECTING ARM ASM. 1
T FIss WATSM1L/64 x40 x #{Ax 2.5) SCREW 15/64 = 40 Ln8 i
B [a,04-19 45 HINGE SCREW D635 H=l1 i
] 51006010 s WIFER ASM. c 1
10 DE.04-7 T H - | WIPER CONNECTING LINK

SPRING 1
E g:ﬂj? Egm HINGE SCREW D=5.3 H=2.1 1

11

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



7. 858805

TENSION RELESE & THREAD TENSION COMPONENTS
~

e

2

TR = 3 Description Wl |
] D280704 N T ADJUSTING ARM STOPPER 1
? D8.11-15 SCREW 11/64 » 40 L=§ 2
i D280793 PRESSURE SPRING 1
4 D28G701 1B VF & TENSION RELEASE ADJUSTING ARM 2
5 0230702 HERT SUSPENSION SCREW i
3 Dg8.05-5 SHETH HINGE SCREW =53 H=2.2 1
7 DE.05-4 b E TENSION RELEASE BAR |
g D8.95-6 THREAD TEMSION ARM 1
% Fi6T SM964 « 40 x 6{5.5 % 1.5 SCREW 9464 « 40 L=6 2
1] DIgo7!I . TENSION RELEASE PIN 1
A Fi29.1 WIESMI 9763 % JE % 1710 = 4] SCREW 15764 x 28 L=17 |
12 Ty SECOND THREAD TENSION ASM. 1
12 FI75 SM9/64 = 40 = 5. 925 % 1) SCREW 9764 x 40 L=5.9 1%
14 08.05-7 E THREAD TENSION ROD LARGE [
i D8.05-1] FH RS THREAD TAKE-UP SFRING 1}
T3 FRI525 BT TAKE-UP SPRING (HEAVY) m
17 DROS-15 &ﬂ THREAD TENSION DISK 4)
1% D4.0%-8 b THREAD TENSION DISK PRESSER i
19 YO 041 TENSION DIiSK. PRESSER TUBE 1

24 D8.05-9 B EE TENSION SPRING 1
21 D3.05-10 Sr e i ROTATING STOPPER )
22 D8.05-12.1 LA THREAD TENSION NUT £1)
23 D280707 g ST D=6.35 H=4 & HINGE SCREW D=6.3% H=4.8 1
24 SJ0% A18-3 WASHER 1
25 D280710 B TENSION RELEASE CONNECTING ROD| 1
75 DE03-18 WITRE HINGE SLREW D=4.35 H=3 .9 i
7 D2R0704 Bl sﬁ TENSION RELEASE LINK 1
2% DZAG708 ﬁﬁ HINGE SCREW 1
0 Fla170 o BESM3/1 6 » zagxaj NUT 3/16 = 28 [
30 FJES WETSM 1 1/64 % 2 x 10.5(7 x 2.5) SCREW 11/64 x 40 L~=10.5 1
31 FRI804 -] WASHER 1
37 B ﬁm&t FIRST THREAD TENSION ASM. 1
33 D8.05-14 Tk & i b1 a) THREAD TENSION ROD 1
14 D250706 ﬁ—é S FIRST THREAD TENSION SPRING 1
15 D2 0%-13 W ireat TENSION NUT, NOLI t

12

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com




8. WkE R R WENITHS

TENSION RELEEASE & THREAD TRMIMER MECHANISM
COMPONENTS

13

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com




o 25 H 5 T & £ ¥ Description e
1 FI67 WATEM1)/64 » 4D = T.REAX ) SCREW 11/64 x40 L=T7.3 2
2 WO THREAD TRIMMING SGLENQID ASM. 1
3 et NYLON PLUG {1
4 | D2e0s2s o A% SPRING n
5 GBS1TO-RE oM NUT M4 w4
3 GRA43-85 S WASHER4 @
7 DIRGE2T HE A e SOLENOID INSTALLING BASE (4]
8 ¥I5170 WA 174 = 409 = 4) NUT 1/4 % 40 {1
9 Fl170 MAEERA1/4 x 4014 = &) NUT (1
10 ot SOLENGID RURBER (1
11 oS SOLEROID FOR THREAD TRIMMING 1]
12 | FI6T BRSTEMIL 64 » d0x M7 x 2.8 SCREW 11764 x40 I~T 1
i3 | 280312 HL A8 SOLENOIT PIV 1
14 | FI55 HUTIMY 16 x 28 « 11 3.5) SCREW 1716 % 2§ L9 2
15 | DIs0sl11 Wk 5y T CAM FOLLOWER STOFPER 1
16 | DISORi? o | WASHER 1
17 | D2E0R13 ek i 243 SDLENOID ARM 1
18 | OBR95-86 Fi4 B-RING 4 1
19 | 0280914 B T=T.54 II=1.1 HINGE SCREW D=7.94 H=3.1 1
28 GBR0-85 6x0.75 =8 SCHREW Meox=D.T5=8 )
21 5100817 [ TENSION RELEASE CAM 1
1 | D2a(do4 i THREAD TRIMMER CAM 1
21 | Fra0 TSI A4 = 40 = 5(3) SCREW 1/4 x40 Le5 2
24 | D280S04 BHER TRIFPING LEVER TENSION SPRING 1
25 | D2¥0303 R IEAT TENSION RELEASE ARM FIN 1
26 | D?R0BI0 TR ROLLER SHAFT 1
27 | P2Rcals &F ROLLER, 1
2 | RISLT0 WLEESMIL 65 w 40 (8 x 4) NUT 11/64 = 40 3
2¢ | D2RO&OS0 LY . Fark iR CAM FOLLOWER ASM. 1
30 | FIs0 WA EM15/64 x 28 x8(3) SCREW 15/64 = 28 L~8 1
a1 | D2EGEDS o TENSION RELEASE ARM 1
Jr | BI6LM0 ggam 15764 % 2809 3} WIFT 15/64 = 28 i
31 | DR0s0? i Dl Huf HINGE $CREW D=5 Hel 2
24 | DB.14-% W A 8 THRUST COLLAR ASM, D=8 H=§ 1
a5 | BI65 MRETSMIL 64 x 40 % 5(5.5 x 1.5) SCREW 11/64 x40 Las [P]
35 | D280R1s e CLOTH PLATE WASHER 1
37 | De02-1 Eﬁﬁl NEEDLE ROD CRANE WASHER 1
1§ | D2§0810 1] THREAD TRIMMER SHAFT 1
19 | D2s0s0s0 S CONNECTING ROD 1
40 | GR97.1-85 s WASHER § 1
41 | D28081e aﬁ D11 He=3 HINGE SCREW D=11 H=3 1
42 | 5100810 " | HINGE SCREW D=8.5 H=3 1
43 | 280815 BRAREE T THREAD TRIMMER LINK 1
44 | GB6ITO-86 WS NUT M3 1
45 | GBRO-8S LETM S = 30 SCREW M5 L=30 1
46 | GRELTD WE M5 NUT M5 1
47 | DR.10-8 E e c THNSION SPRING ADIUSTING SCREW 1
4% | D280821 iR THREAD TRIM LINE SFRING 1
45 | 5100801 RN CONNECTING BAR 1
50 | Fls8 WETEM1 1,764 40 % 5,501 .4) SCREW 11/64 w40 L=5.5 4
51 | 5100913 T IR NEEDLE HOLE GUIDE 1

100914 (2.2} NEEDLE HOLE GUIDE 1

5100015 {916 EERDLE HOLE GUIDE 1
£ | PIsg MATML.S % 2.23.5) SCREW M2Z.5 = 2.2(3.5} 2
51 | 5100906 iR WNERDLE PLATE 1
54 | 5100504 3 THREAD CUTTER LEVER SHAFT 1
55 | 5100912 #1 FLXING FEINIFE 1
56 | GBe? BETM2.5% 2.6 SCREW M2.5x% 2.6 2
57 | 5100809 gh 7IREFF MOVING ENIFE LINK 1
8 | D8.16-13 B MOVING ENIFE WASHER 1
59 | 51005080 ShIEH MOVING ENIFR ASM 1
&0 | s100807 IR HINGE SCREW 1
61 | Gng4s ] ] WASHER 4 1
§2 | GDas WA M4 = 6 SCREW Md x4 1
63 | F1es EWEMex411x3) SCREW i < 4(11 = 3] 1
54 | 51009110 WA DEIVING LEVER ASM. 1
55 | 51009100 W R A £ MOVING ENIFE DRIVING LEVER ASM. 1
86 | DR16-10 HE COLLAR 1
57 | GET3 MM x 2 SCREW M2 =2 2

14

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com




9. BHA B ERIERIER 4>
FEED MECHANISM COMPONENTS

15

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



E| W 8 Jr ® 4 & % Deseription BE

1 FI&7 BETSM11/64 x 40 = T x 2 8) SCREW 1164 x4k =7 L=7 7
7 | DrO7-224 - i Ak LEVER DRIVING PLATE ASM. 2
3 | GBE%6-%¢ | PG ! B-RING & 2
4 | DEOT-21 . vl WASHER 2
5 | DROT-19 HERET LIFTING LEVER LEFT 1
r3 o231101 I BRI CLOTH FRESSER SPRING 2
7 DE.O?-3 i SUPPORT PLATE 2
g | GBios ‘ BE3.17501/80 WORK CLAMP FOOT MOUNTING BASE | 7
q Dg.07-2 | &0q ot BALL RETAINER 1
W |FIe8 | ERETSM11/64 % 4D = 8.5(7 4) SCREW 11/64 x 40 Leg.5 2
11 | BR.OT-2 | 4fr EE LIFTING LEVER SHAFT 1
1z | 7170 ERETEMIS/ 54 x 28 = 22(3.8 % 5) SCREW 15/64 = 2§ L1=22 1
13 T GBos-33 $EG WASHER & 1
14 - Dgor-23 MR ER] SPRING SUSFENSION 1
15  FIM | BRE[SMIS/E4 =28 % 4.7 SCREW 15/64 % 18 L=47 1
16 'D8o7-1 iR FEED BRACKFET 1
17 | FIT4 BETSM1/R 2 A4 x2 R SCREW 1/8x4d4 L=2.8 2
18 | Dear-17 | WORK CLAMF FOOT FACE FLATE 1
1% | FIss | BRETSM11/64 « 40 = 7(5.6) SCREW 11/64 x40 1=7 g
23 | D8.07-18 G LIFTING LEVERRIGHT 1
71 | DR.07-15 TR FINGER GUARD 1
21 | D&.oT-14 HER WORK CLAMP FOOT, RIGHT i
3 | DR.OT-15 EEN WORK CLAMP FOOT, LEFT i
24 | FI65 WETSM11/68 = A0 = {55 = 1.5) SCREW 11/64 x40 L5 ]
25 | D2E1193 EHEH CLOTIH FEED PRESSER PLATE 1
26 | DROT-T [ 153 SCREW 15/64 = 24 L=6.5 1
27 | GB84-85 | 6 WABHER § 1
23 | D2B11D4 L HEENR A FEED FLATE A 1
29 | D2dliee s FEED FLATE 1
30 | Fres EETSMI1/64 % 40 % B{R * 1.7) SCREW 11/64 = 40 L=6 4
31 | D281001 L BA 1] FEED PLATE SUPPORT PLATE 1
11 | GBE-86 B ETMS * & BCREW Mé = 6 4
i3 ] D281004 Xl e i ¥ FEED GEAR i
34 X pERLAT X FEED STEPPING MOTOR 1
55 | DE.M-11 | B Y FEED DRIVING ARM SHAFT 1
36 | D281011 YRS ¥ FEED SENSOR SLIT 1
17 GRI7.1-85 B WASHER 4 g
g | FIé3 SEATSMIL, 440 = LB = 3) SCREW 11/64 x40 L=12 ]
39 | GREIE-ES HEETMI = 12 SCREW M3 =12 2
40 | GBEFI-RT H$M) IFRING WASHER 2
41 | GBY1-%8 T3 WASHER 3 2
41 | TLPLXOA Xuas SENSOR 1
431 | D2E1005 XM R X TEED SENSOR INSTALLING BASE 1
44 | FrO s PETSM1S/64 x 28 = 10.5(7 s 5.5 % 4) SCREW 15/64 x 28 L=10.5 1
45 | D8.08-13 3 i SOUARE BLOCK 1
46 | DZBL01Z R SLIDE BLOCK STUD 1
47 | Dagiod X RN R X FEED SENSOR SLIT 1
4% | Dislooz XEman X FEED ARM 1
49 | Fl68 BEETSM15/64 % 28 % 11.5{8 x 5) SCREW 15/64 x 28 Lall.5 1
50 [ D2R10LE v M ] ¥ FEED $ENSOR INSYALLING BASE 1
51 Y MR T PHOTO SENSOR 1
52 | Flgo SEETSML/ 4 = 4 x 5(3) SCHEW 1/4x 40 Las 2
$1 | D281006 | Y Y FEED ARM. 1
54 | DB.UE-15 T BUSHING, REAR 1
55 | p2sio09 ik HINGE STUD 2
56 | DAg1008 v [y o i Y FEED SHAFT 1
57 i g LA ¥ FEED STEPPING MOTOR i
58 | D281og? bECITE 3 g o8 Y FEED GEAR 1

16

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com




10. &4

BOBBIN WINDER COMPONENTS

P B 5 T # £ ¥ Descripticn 5K
1 Wik iR g it BOBBIN WINDER ASM. 1
2 | FIs0 SM11/64 % 40 = 4(2) SCREW 11/64 » 40 L=4 (1
3 D281207 ] BOBBIN LEVER (1)
4 | GB396-86 il B E-RING )
5 | D281202 ) CUSHION n
6 281201 gﬁm BOBBIN FITTING BASIS COMPL )]
7 D281218 WASHER )]
) 281217 By SHAFT (1)
9 FI80 ngsmum x 40 * 4(2) SCREW 11/64 2 40 1=4 ()]
10 | D281214 T R:E ] ADJUSTING PLATE (E]
il | D281216 gg;ﬁi PRESSER FOOT SPRING (4l
12 | D281203 B A LATCH SPRING (1)
13 | GB3452.1-82 0" FERES.S5 x 2.65 RUBBER RING (1)
14 | D281209 Sy oy e 4 VFRTICAL ROLLER WASHER (4)
15 | P3812100 Rk BOBEIN CAM SHAFT COMPL. (1)
16 | D281215 SPRING ot
17 | GB39%4.1-86 6 RETAINING RING (1
18 | D281219 “O* FEMI5xT RURBER RING n
19 | D281206 &% RORBIN WINDER SFINDLE (1

20 | D281204 £ RORBIN WINDER SPINDLE BUSHING| (1}
21 | D281205 £8 MR A BOBBIN WINDER {1
22 | FIgS £TEM11/64 x 40 = 11[10 % 3} SCREW 11/64 x40 Le=11 3
23 | ¥I6s ETAMO/64 x 40 x 56 x 2.5} SCREW 9/64 x40 L=5 1
24 | D2R1208 ﬁg& THREAD CUTTER 1
25 B etk g i AL H] BOBBIN THREAD TESION ASM. 1
26 | D2g1 R T THREAD TENSION NUT )]
27| DasizLg SRR THREAD TENSION SPRING (1)
28 | SIDBA.21-5 SeER i ROABMN WINDER TENSION DISC @
29 | 2812130 FeT bl THREAD TENSION ROD COMPL. )
o | FI&170 WMETSM11/64 = 4006 x 3} NUT 11/64 = 40 (1)

7

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



11. RLEIH

SAFETY PLATE COMPONENTS

‘s

e B 2 2 # & B Description »B
1 | P67 METSM11/64 % 40 x 7(7 x 2.8) SCREW 11/64 x40 L=7 4
2 | GBR97.1-85 #Hils WASHER 5 2
a Dg.19-1 ol SAFETY PLATE 1
4 | D2B1603 B ageT HINGE SCREW D=6 H=10.2 1
5 | D2B1e02 Ty SAFETY PLATE RETURN SPRING 1
] D281604 thim WASHER 1
7 D2R1605 b AR SAFPETY PLATE INSTALLING PLATE | 1
] [£8.09-13 H#WaTB TENSION SPRING PACK B 1
9 GBIT9-36 H2x 4 SPRING PIN 26 1
10 | D281501 T EEE SAFPTY PLTE INSTALLING BASE 1
11 | FIs170 WRESM11/64 x 4046 = 3} NUT 11/64 = 40 1
12 | F1s170 WESM1/64 x 28(7 = 3) NUT 3/16 = 28 1

18

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com




12. 3885845
LUBRICATION COMPONENTS

19

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



e | B B 2 B & W Description R
1 DIELI9 EHEH OIL $HIELD FELT 1
2 D23 15060 il OIL GAUGE 2
3 FIES HE4TSM11 /64 x 40 = HE.B * 2.6} SCREW SM11/64 x40 L=7 4
4 Dagiito s ER FALT PRESSER 1
5 P65 BRETSMAS16 = 28 2 W11 * A.5) SCREW SMY/16 %28 La9 1
5 D281301 HEEE AN CRIVER SHAFT OIL SHIELD 1
7 n2%1300 ik OIL FELT 1
8 HG2-115 EEEdIaix120 VINYL PPE 0.24m
9 F167 MEATSM1L/54 = 40 % 5(T » 2.8} SCREW 11/64 = 400 L-5 1
10 | p2:21307 b e, ¢ CHANY ROD OIL SHIELD 1
11 | D231308 T g NEEDLE ROD CRANE LUBRICATING 1
12 | HG2-775 JEEWE3x1=220 VINYL FIPE 0.22m
11 | CZ-150 BEHM CARLE BAND b
14 | HG2-175 BREREDE=1x390 VINYL PIPE 0.39m
15 | FZ339-8% MR G3 = 10 Oil. WICE 2
16 DE.13-7 iR BALANCE LUBRICATING FLATE 1
17 | FI&5 MATSM1L /54 % 40 x 15(5.4= 1.9 SCREW SM9/64 %40 L=15 1
12 | D8.13-5 M BALANCE LUBRICATING 1
15 HG2-775 BRESI=]1=370 YINYL PIPR 0237m
| HG1-115 BETO6x1 =400 VINYL FIFE 0.4m
21 | FZ330-35 TR A = 1400 OIL WICK l4m
71 | DE13-5 TR DIl WICK PRESSER 3
21 | Y0l.13-3 T OIL WICK, PRESSER 1
24 | [Re1303 b ONCE THROUGH OIL FELT 1
25 | DB.13-2 B OIL FELT 1
26 | D281 Sl SHUTTLE OIL FELT, A 2
27 | D2813d b SHUTTLE OIL FELT, B 1
® | CBES A MIxs SCREW M1 x4 p
20 | D8.11-19 it SHUTTLE FELT i
0 | YOl.08-9 Eix SHUTTLE LUBRICATRNG FLATE 1
31 | DA.13-20 173 SHUTTLA ONCE THROUGH OIL FELT 1
32 | HG2-17S EREDsx1x]170 VINYL PIPE 0.17
33 |paoi-22 SRR & RUBBER RUSH 1

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com

2




13. B %
SENSOR CABLE COMPONENTS

@in:  m— )
4
e ° 5 g5
@/9 %a L %——6
8 ] 8 ¥ % & % Deacription L4

1 e 1T GROUND CABLE A ASM. 1
L] CZ-150 Eiiw CACLB BAND 2
5 FI57 EATSM11,/64 x40 = 7(7 % 2.9) SCREW 11/84 240 L7 &
6 DGI-4 mERe ( LMY, ITeRsEEtiEE ) CABLE CLIP 2
7 DGJ-8 AR | BB ) CABLE CLIP 1
) DGI-6 e [ LA ) CABLE CLIP 1
9 DGI-3 HL £y s CABLE CLIP 1

21

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com




14, ERIBER4H
THREAD STAND COMPONENTS

rE | B E T H B B Diescription B
1 HRAY THREAD STAND ASM, {%}
7 | D3.20-8 8 SPOOL RETAINER
3 { DB.20-13 H SPOOL PIN {2
4 | DB.20-12 ﬁ S%L REE% CUSHION %
5 | D8.20-11 SPOOL RE
7 | oo g Maﬂug THRE&DSCREW Méuﬁlﬂﬁm JOINT {%}
7 | DR.20-3
8 D8.20-1 E SPDOL REST RGO RUBBER CAP {1
9 | Deac-4 & SPOOL REST ARM {2}

0 | D8.20-2 HMLw SPOOL REST ROD, UPPER (1)
11 | D206 E . SPOOL REST ROD JOINT {1)
12 | GBé? MS =14 SCREW M5 L=14 ]
11 | GB&1TD WMEMS NUT M5 2)
a4 D eump e &
16 | GB8S9 s SPRING WASHER )
iT | GBS1D W AMS NUT M5 2)
18 | GB6170 BM16 x 1.5 NUT Misx1.5 {1)
19 | GB9S BEic WASHER 16 2

22

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com




15. FIZRERES
TABLE COMPONENTS

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



e, B 8 r ¥ & B Description Yok
1| D2sanm i TARLE 1
2 HER2N DRAWER SUFPORT 2
3 B0 N SETAPLE 1
4 e DRAWER 1
5 GBY9-85 A4 20 WCOD SCREW D=4 =20 &

6 GBY50-86 A W4T % 16 WOOD SCREW Iml L-aif 4

7 | DRso1l4d g 2 OIl, MANAGEMENT ; 1

g 5-3B FE EWTTCH 1

9 e T-STAND COMPL 1

10 | DSYOL.02P-1 ik 5 SHAPED HOOE [v:4]
1 3 CHAIN (1
12 EMHR HEIGHT ADIUSTING STAND ASM.L (1)
13 MREXE $TAND (LEFT) ASM. {1)
H HMTE HEIGHT ADIUSTING STAND ASM.R 1
15 HLmE A STAND {(RIGHT) ASM. (ol
16 | GBS743 WHEME = 16 SCREW M5 L=l6 (1
17 | GES3-BT -1 30 [ SPRING WASHER % (12)
18 | GBS6-8S 5 WASHER 8 (12
19 R4 LOCATION PLATE 2
p 8 RITBRER CAT {4
21 pig. L 30t NUT M3 2
22 LI ET ADIUSTING SCREW ASM, “
23 | GBEIT WEM1Z NUT M12 )
24 | GR96-85 N1 WASHER 12 {4
25 | GB9-E7 A LE 12 SPRING WASHER 12 iy
26 ne ETAND SIDE SUPPDRT {1)
27 x| LEG BOTTOM SUPPORT i
28 W A STAND FEDAL ASM. (4]
29 | GB5783 WS % 12 SCREW M& Lal2 {1
30 | GRO3-87 NEreRs SPRING WASHER § )
11 | GBYE-4s e 3 WASHER 6 {1
k¥ P PEDAL ADTUSTING FLATE (1}
33 % PEDAL ASM. 1
4 | GBETEI MEAEME 20 SCREW ME 1L~3 @2
as MR PEDAL SHAFT BRACEET [}
26 N i PEDAL CONNECTING ROD (L
a1 | GRE1TO W ME NLIT M3 [h3)
38 38 E S PEDAL BUSHING (%)
3% | GBI FATE % 30 WOOD SCREW D=§ L=i0 4

i4

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com




16. IEIFFER S

OPTION CO COMPONENTS

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



e &8 8 T # £ ¥ Description xE
1 | DB.07-14 BEMN "WORK {LAMP FOOT, RIGHT 1
2 I:8.07-15 EFEM WORK CLAMP FOOT, LEFT 1
] DE.07-27 HEWN "WORK CLAMP FOOT, RIGHT 1
4 | D8.07-26 THEN WOREK CLAMF FOOT, LEFT 1
5 | Dz81t0s HEME "WORK CLAMP FOOT, RIGHT 3
5 nz81107 ZEMEB “WORK CLAMP FOOT B, LEFT 1
7 Di8110% EERC “WORK CLAMP FOOT €, RIGHT 1
£ D281109 EZEHC WORK CLAMF FOOT C, LEFT 1
g Dg.24-2.1 RFEEME WORK CLAME POOT ASMUCYCXLESTYLE} | 1
10 | D8.07-25 e, 23 FEED PLATE 1
11 | pze1il 7 2 7 'FESD PLATE A 1
12 | D2giilld Mg C FRED FLATE C 1
13 | Dg.24-1 Tk it e A ‘FEED PLATE (CYCXLE STYLE) 1
14 235 i 3 TR FEED PLATE BLANK 1
15 | DRo-16 i FIGER GUARD 1
16 | D281114 it i { FINGER GUARD C 1
17 | D8.16-14 iREm (FEH ) NEEDLE HOLE GUIDE (HRAVY MATERIAL | 1
18 [ DRIE-3S Lop 1 e ] NERDLE HOLR GUILE (ENIT GOODS 1

26

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



17. GE32308D & iE B ET

GE32308D COMPUTER-CONTROLLED HIGH SPEED
BUTTON SEWING MACHINE

(1) 3R £ L8 4B 4 WIPER MECHANISM COMPONENTS

12

]
Fg B 5 £ 4 B W Description i\
1 | 5300106 MR SOLENOID RELAY CABLE ASM. 1
Zz | RJ 67 WIST SH11/64X 40X 14{7X2.8) | SCREF 11/64-40 L=14 2
3 | GB/T 859 4 WASHER 4 2
4 | GB/T 97.1 ol S WASHER 4 2
5 | 5310305 % B SOLENOID FITTING PLATE 1
& | GB/T 6172, 1 PR 5 M4 NUT M4 4
7 | GB/T 93 = 4 WASHER 4 2
8 | GB/T &7 WEET M3 X 12 SCREW M3 L=12 1
9 | GB/T 6170 dE K2 HUT M3 ]
10| 5310304 FEHEN WIPER ARM 1
i1 | 5310303 Er 5 A3 g3 WIPER LINK 1
12 | 5310302 HERET HINGE SCREW 3
13 | 51006028 1R ERFT s ¥IPER BASE PLATE 1
14 | 53103010 EeRfrE s ¥IPER ASH. 1
15 | GB/T 5783 B Md K12 BOLT M4 L=12 1
16 | FI67 WET SM11/64 X 40X 7{7X2.5) SCREW SM11/64-40 1=7 3
17 | b6J-2 B 2 8 7 # CABLE CLIP 2
18 | F80120 F g RUBBER PLEG 1
| 19 | E380187 & h FASHER 1

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com _

i7




(2). §t4F. LB

o
1
b
=
= 2
3
Q— 18
4

NEEDLE BAR&THREAD TENSION COMPONENTS

12

Y

> 3 G
e ] ;4] ) 2 M4 £ W Description vy o
1 | E380206 £t NEEDLE BAR 1
2 | 5300208 HAETH NEEDLE ROD LOWER METAL 1
3 | 5310141 FHE NEEDLE BAR THEEAD GHIDE 1
4 VLEF DPX 17 14% NEEDLE DPX 17 14# 1
5 | 5300207 $ R (10~ 4 20) NEEDLE HOLE GUIDE 1
6 | 5100916 $HEEE B( 2. 2) NEEDLE HOLE GUIDE 1
7 | E380203 - EF NEEDLE BAR CRANK ROD 1
g | 380213 $FF AR NEEDLE ROD CRANK 1
9 | £3303209 B RN ET SET SCREW 1
10 | E380202 W AT THREAD TAKE-UP CRANK 1
11 | £380208 PREEHE T E LINK TAKE-UP LEVER PIN,HEAVF | 1
12 | E3883010 RIS THREAD TAKE-UF LEVER ASM 1
13 | 5100719 &k 5l THREAD TAKE-LP SPRING 1
14 | E380205 e 28 2 0 THREAD TENSION SPRING 1
15 | E380214 [ |4 FACE PLATE 1
16 | Flas BEET SME/Bxddnd.5 [5x1.5) SCREW 1/8-44 L=4.5 1

28

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com




(3).30%#F 4 BUTTON CLAMP COMPONENTS

29

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



e 34 g 2 £ £ K Description i
1 | GB/T 70.1 AT MA X6 SCREW M4 1=6 2
2 | 6310112 ZF A CLAMP JAM LEVER, LEFT 1
3 | 5310103 Btk BUTTON CLAMP 2
4 | 5310110 $R4ETHE A HINGE SCRER 2
5 | 5310127 A LINK 1
& |GB/T 97.1 g 2 WASHER 2 2
7 | 602% Sk g2 5X GEX2. B BEARING 2
8 | GB/T &7 BET N2, 5X7 SCRER MZ.5 L=7 2
g | GB/T 67 4T M2. 5% 10 SCREW M2.5 L=10 1
10 | 5310122 HLOSET R A RUTTCN CLAMP SLIDE 1
11 | 5310137 R ET b HINGE SCREW 1
12 | 5310115 wshE STATION BLOCK 1
13 | 5310111 HHR A CLAMP JAM LEVER, RIGHT 1
14 | GB/T B172. AR M NUT M4 1
15 { 5310101 R GUIDE PLATE 1
16 | 5310131 BT A SCREW 2
IT | 5300304 R ACCEPT PLATE UPPER 1
18 | FJ 65 $WET SH11/64X 40X 7. 8(8X2) | SCREW 11/64-40 1=7.8 2
15 | E380307 Fe i@ % SPRING 1
20 | 56310118 = Hia ADTUSTING SHAFT 1
21 | 51015236 WEC NUT 1
22 | 5101536 5B NUT 1
73 | 5310105 T ACCEPT PLATE BASE 1
24 | GB/T 70.1 §E4T M1 X8 SCREW M4 1L=8 2
25 | GB/T 70.1 RET M4 X 12 SCREW N4 L-12 2
26 | GB/T 96.1 A 4 WASHER 4 5
27 | 5310130 BHHT MOV NG PLATE 1
298 | 6B/T 70.1 SRET W5 X 8 SCREW M5 L-8 2
29 | GB/T 97.1 #3 5 WASHER 5 5
30 | G6B/T 6170 BE u NUT M4 2
31 | 531012% A S WOVING PLATE BASE 1
32 | 53101250 31 32 1 1 4 PICE-UP FOOT INSTALLING BASE 1
33 | GB/T 6184 WE WS NUT M5 2
34 | 5310126 gl G SCRER 1
a5 | 5310124 Wik SLIDE BLOCK 1
36 | 53101280 MEFE RS RAL INDICATDR LEVER 1
37 | 5310132 BT C HINGE SCREW 1
a8 | GB/T 5783 MR M3 X 4 BOLT M3 L=4 1
39 | GB/T 97.1 &S 3 WASHER 3 1
40 | GB/T 70.1 BRET M5 X 15 SCREW M6 L=15 1
41 | GB/T 95.1 g 6 WASHEE & 1
42 | 53101080 EHhEaA Y PICK-INSTALLING BASE 1
43 | 5310149 ¥ THSTALLING SHAFT 1
44 | 53101198 R A INSTRALLING BASE 1
45 | 5310136 HHEHR C CLCTH FEED PLATE 1
46 | GB/T 5783 | M3 <8 BOLT ¥3 L=8 4
47 | GB/T 5783 MU M5 X 16 BOLT M5 L=16 1
48 | 53101200 TEAH BRACKET BASE 1
49 | 53101214 EH LINK SHART 1
50 | 53101390 ST B S CLOTR FEED PLATE BASE 1
51 | GB/T 97.1 =M 3 WASHER 2 2
52 | GB/T 5783 W M3 x4 BOLT N3 L=4 2
53 | 5310133 L= SLIDE ROLLER 2
54 | DB. 16-13 WEESB{50.9) WASHER 1
55 | GB/T 5783 Wit WX B BOLT M4 L=8 1
56 | 5310134 g WASHER 4
57 | GB/T 5783 LR N4 X 16 BOLT M4 L=16 2
58 | 53101380 EHIE C A4 PRESSURE PLATE 1
59 | 5310104 A SPRING 1
B | 5210204 e x: 2} HOLDER 1
&1 | GB/T 67 BRET Me X B SCREW M4 =8 1
62 | GB/T 97.1 Hhil 4 FASHER 4 1

30

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com




(4). HifF ACCESSORIES PARTS

31

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



g5 B 5 B #H £ Description g
1 | D8.21-6 B B CONNECTING ASM 1
2 | E380343 it HOOK SHAFT WASHER 1
3 | E380342 BT STOP MOTION TRIPPING LEVER CAM 1
4 | E38030% BETHRY HINGE SCREW D=7, 94 ¥=12.7 1
5 | D8.13-15 BEE RUBBER PLUG 1
& | EaR0301 0k § TENTION SPRING 1
7 | Eago302 EH SOLENOID LINK 1
8 | ERO2250 FoaE i BUTTON TRAY ASM. 1
9 | GB845 B RET 5T4. 2% 19 ¥DOD SCRE¥ D=4.2 L=19 2
10 | E280601 s BUTTON TRAY BASE ]
11 | GB/T 29.1 B MG X 12 SCREW W6 L=12 1
12 53101213 T SCREW 2
13 | GB/T 61721 o5 N4 NUT M4 2
14 | 5310205 B SPRING PLATE 1
15 | GB/T 75 R5T M4 X 10 SCREW M4 L=10 1
16 | 53102010 ST A ACCEPT PLATE 1
17 | GB/T 70.1 HRET M4 <8 SCRES M4 L=8 4
18 | GB/T 97.1 $Hd 1 WASHER 4 4
15 | GB/T 6184 R 5 M6 MIT M6 1
20 | 5310204 Py SCREW PIN 2
21 | 5310203 4 DRIVING ARM SHAFT 1
22 | 5310202 B4 DRIVING ARM 2
23 | 5310206 = CONNECTING ARM 1
24 | GB/T 70.1 BRAT W4 16 SCRES W4 L=16 1

32

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com




18. SEHRER B S

PNEUMATIC PRESSER LIFTER COMPONENTS

33

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



i M 5 T # £ ¥ Descriotion i
1 PM20 HRIEE Conpection 1
2 QFLIC-L8 2 ik e P Filter 1
3 FPH4-02 F RS SRETES WL-E connection 1
d GB 6170 W Me Nuwt M6 1
s 5101544 3. HolMer 1
& FPH4-01 FHTTREYSREEE X Connection 1
7 FJ70 AT SMIS X 28X 16.5(9.8 X 58X 5) | Serew SMISX 29X 165 1
3 D2§1801 B Fixing plate 1
9 | PUNAXOTSSW EERSY Hose 1.TLW X 0.65 1%
16 163113 RS R A Connecting block right | 1
11 644067 R I s R 3k Wire 1
12 GB 896 #M 6 Retaining ring 7 1
13 5101547 EEER Pin 1
14 GB 6170 W M10x125 Nut M10% 1.25 1
15 5101546 kA Conavetor 1
16 GB 70 IR4T M4X 10 Screw M4 X 10 2
17 FISC4-MS RN Connection M3 D4 1
18 FPH4-M5 F B R A E R L Choks valve 1
19 | PUN-4X0.75-5W RERE Hose 2.7LWX8.65 | 2X220
20 5101543 ks Hinge screw 1
11 GB 96 B4 Washer 4 2
22 5101545 #R Flange 1
13 GB 70 WA Msx12 Screw MEX 12 1
Id | CQIA2S-25DCM mt Cylinder 1
15 GR 70 BRET M3 %30 Serew M3X 30 4

34

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



19. GD22308D-T01 & 5 i g hn E 4L

GD22308D-T01 ELECTRONIC BARTACKING MACHINE FOR
BAG'S BELT { RECTANGULAR PATTERN )

[[3]1]

TR 4%

]

SEE: 17=10

e ] g xr & £ W Description %3
1 E280205 # NEERDLE BAR 1
i Fit5 lgsmx’s w44 x4 5(3 x 1.5} SCREW 1/8x 44 ¢ 4.5(5 x 1.5) 1
1 BIEG07 AR THREAD GUIDR 1
4 DP = 17-19 T MEEDEL 1
5 5100914 HZE +2.2) NERDLE HOLE GINDE 1
§ DIROs1T WERC 1 NNER HOOR PRESSER ASM. 1
Y0.08-24 R GUIDE PIN 2
7 D1§23-282-N0G | 444 1 NNER HOOK 1
8 EI80204 S THEARD TAKE-UP SFRING 1
9 RI80205 E3:1.3 THRARD TENTION SFRING i
10 | D113 X EME 4N 6 WORK CLAMP FOOT, LEFT ND.6 1
11 | D2silse # R £ (No.6) WORK CLAMP FOOT, RIGHT NO.6 1
12 | D2ait3g TR FEPD PLATE 1
13 | D281142 Faig FINGER GUARD 1

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com




20. GD22308D-T02 <=7 (K1 &Y 65 B Hn T4

GD22308D-T02 ELECTRONIC BARTACKING MACHINE FOR
UMBRELLA TOP ( CIRCULAR PATTERN )

S RTER: S1# ¥ RIER: 524 H#RIER: S3#

O 254 O 524 O 764}

[EOHNE: 12 HEEM:+12 HEEM: 12

¥ B & * # £ ® Description ai
! | DPas-1z HeF NEBDEL 1
2 | D2g1143 o ] PFINGEE. G1TARD 1
1 | D8.24-21 Wi A WORK CLAMP FOOT (CYCLE STYLE}| 1
4 | DB24-1 ik 2] FEED PLATR 1

36

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



21. GD22308D-T03 774524 ra i b 41

GD22308D--T03 ELECTRONIC BARTACKING MACHNE
{ SQUARE PATTERN )

LRI 5%
6348
HaEM: 12x10
;2= N T & & B Description b |
1 281144 FEN WORE CLAMP POOT, LEFT 1
2 D2B1143 HEM WORE CLAMF FOOT, RIGHT 1
3 | DoRI142 b FINGER GUARD 1
4 | D2BLL4S ik g FEED FLATE 1

37

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



22. GD22308D-T04 % s 71 8Y ra fay on = 411

GD22308D-T04 ELECTRONIC BARTACKING MACHINE
( DECORATIVE PATTERN )

&

BRI 400 | FRER: 4

SRR 1020t | FRRAREN 1200

MUAER: 4x25| MOEN: 4x25
FE H 8 % & X Deacription &
1 D2B1107 EENE WORE CLAMP FOUT B, LBFT 1
2 D2g1106 HENS WORK CLAMP FOOT 8, RIGHT t
3 D281118 feH FINGER GUARD 1
4 D231l i g E] FEED PLATE B i

38

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com




23, GD223080-T05 [ &[] &Y B A in B4

GD22308D-T05 ELECTRONIC BARTCKING MACHINE FOR
ELASTRIC MATS ( CIR CLILAR PATTERN )

# Rtk PLH LAt P24 ¥ H{EE: PIH

ehleilek

HMERE: &15 BNGEM: 415 RPN 415

39

_From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



S| = B 2 # £ % Description i
1 E30204 ki NEEDLE BAR 1
2 El65 MRETSML/R = d4 x 4 505 x 1.5 SCREW 1/8 = 44 x 4.5(5 = 1.5) 1
3 a23R0207 i iRAR THREAD GUADE 1
4 |DPwiT-19 i+ NEEDLE 1
5 15100914 g (22 NEEDLE HGLE GUIDE 1
& | D280s17 gjﬁﬂc INNER HOOE FRESSER ASM. 1

YO1.08-24 R GUIDE PIN 2
7 | Di825-282-M00 | IR INNER HOOK 1
& [ E30204 MR THEARD TAKR-UP SPRING 1
9 | Bxp020s e TN THRARD TENTION SPRING 1
10 ERL % T 1
11 | 5300104 it ik i 45 SOLENCID RELAY CABLE ASM. 1
iz | BT WETSMI1/64 » 40 =14 (T2 2.9) SCREW 11/54 L=14 p
I3 | GBES9 K 4 SPRLNG WASHER 4 )
14 | GB97.1-85 B 4 WASHER 4 2
15 53103035 K 1.1 SOLENOID PITTING PLATE 1
16 {DCI-2 L #40 CABLE CLIP 3
11 | BrgY WATSM1L/64 » 40 x H7 22.5) SCHEW 11/64-40 LaT 3
18 | PRt 103 RUBBER PLUG 1
19 ] 5310302 et i HINGE SCREW 3
20 | Bago1o? By WASHER 1
ﬂ Esligm.l MWE M4 NUT M4 :

3010 TR ¥ WIPER

23| saos ﬁiﬂ WIFEA LINE 1
24 | 5310304 F L. b WIPER ARM 1
25 | GRSTR ﬁm:m SCRBW M4 I~12 1
2 | GHoA-RT L WASHER 4 2
27 | 5100602B BT E WIPER BASE PLATE 1
22 EFREANH 1
29 | DZN04110-T FHENERE PRESSER LIFTING SOLENOID ASM. 1
30 | D211470 [ WORK CLAMP FOOT ASM, 1
31 |D2E1148 N el FEED FLATR (CYCLE STYLR 1
32 | Dz2sll4z L FINGER GUARD 1
33 | D2811530 Wahis 81 # LEVER DRIVING PLATE ASM. 1
34 | DM1152 E% CLOTH PRESESER SPRING 1
35 | GB&T T M 3x12 SCREW M3 L-12 1
36 | GREITO WA M2 MUT M3 1

40

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com




24. GD22308D-T06 ¥ 4ER &5 2Y s i imEl#

GD22308D-T06 ELECTRONIC BARTACKING MACHINE FOR
STITCHED EYELETS

RS 12¢  |ERES: 1 | BHIER: 3 #}ﬁﬁa#: 354
% a9 ¢t % 110% 904t % 1308+
! 1 H A
M- 42X 40 | MMM b2x oo MO ¢2X &0 (MMM ¢2X b8
e B = T £ £ B Description xE
1 D283150 EZER {mERH) WORE CLAMP FOOT, LEFT I
2 D2§1149 RN (WAL ) WORK CLAMP FOOT, RIGHT 1
3 D1g1114 g2l C FINGER GUARD 1
4 D28115) iR FEED FLATE 1

41



25. GD22308D-T07 =y A IE M

(GD22308D~-T07 ELECTRONIC BARTACKING MACHINE FOR
SAFETY BELTS

12

Nt ey s e o

&R 6k | TR 674
WA Sa5t | MG 634

HAHE: 0x4 | HUFEME: 40x4

Eel B 8. T ¥ £ K Description K
1 | E3s0206 R WEEDLE RAR 1
2 | Frss WATSMI/Ex442 4 5(5x15) SCREW LA xdd x4 5(5%1.5) 1
3 | E3B0207 Ui} THREAD GUIDE 1
4 | DPeiT-1% L NEERDLE 1
5 £100914 b REI] 2) NEEDLE HOLE GUIDE 1
4 | D28os517 wWESC INNER HOOK PRESSER ASM. 1
Y01.08-24 BN GUIDE FIN 2
T | D1g28-282-N00 | INNER HOOX 1
g | E320204 . 2ol THEARD TAEE-UP SPRING y
9 | Bls020s R EWN THEARD TENTION SPRING 1
10 | 51011370 (40 = 50 B i £ WORE CLAMP FOOT ASM.(40 = 5 ]
11 | siD113% B0 = 5) FEED PLATE(40 = 5 i
12 | D231142 ELE FINGER GUARD 1

42






